

## MILL TEST CETIFICATE

Messrs:

Date: Sep.29, 2016

File NO.

| Specification for Material |            |            | Specification for Inspection |           |                       | Dimension Inspection                   |              |
|----------------------------|------------|------------|------------------------------|-----------|-----------------------|--|--------------|
| carbon steel               |            |            | JIS G3521                    |           |                       | 0.35 m/m                               |              |
| Chemical Component %       |            |            |                              |           | Mechanical Properties |  |              |
| C<br>100%                  | Si<br>100% | Mn<br>100% | P<br>100%                    | S<br>100% | —                     | Tensile Strength (Kg/mm <sup>2</sup> ) | Elongation % |
| 0.74                       | 0.22       | 0.51       | 0.013                        | 0.006     | —                     | 235                                    |              |

We hereby certify that the material described herein has been made in accordance with the above specification.

So Giant Oil Seal Industrial Co., Ltd.

*JAMES LAI*

.....